ASSEMBLY INSTRUCTIONS

-696/

V0.02.21.24

Questions? @ntact us!

609.256.9000 » cs@modwaym * modwag

wwwmodwayom



Let's get sarted! *modway

Only use handdols © assemble this &m. Do not use poweots.
Do not tighen bols or seews compledly until all hatwae is lined up
and inserd inb the holes.

Read though all of Care instructions ae

the instructions listed in the last stp Do not over-tighen scews and badt o avoid stripping the hdwae

before starting of this manual or cacking the @m.

@ \/ For vaniy and plumbing inaligion, we suggest hiring afessional

contractor and plumber

Approx. 90 minues Male sue you hae all

assembly time parts and Componem Assemble your item on a flat, carpeted area, with plenty of space to work.
before discading any This will prevent damage and scratches to your floors or the item while

@ packing maerials you'e assembling the gauct.

2 people ecommended Keep all componestand packging out ofgach of childn or animals

for assembly to avoid risk of choking or suffocation.

Furniture componers

1 Bottom Board x1 11 Bottom Skirt 4 x1

2 Side Board Left x1 12 Frame Door Left x1

3 Side Board Right x1 13 Frame Door Right  x1

4 Front Skirt x1 14  BackBoard 1 x1 %
g

5 Support Board 1 x1 15 Back Board 2 x1 d
g 12
q

6 Adjustable Shelf x1 g

7 Support Board 2 x1 % g

8 Bottom Skirt 1 x1

9 Bottom Skirt 2 x1

10 Bottom Skirt 3 x1

Povided hatwak:
A m;@:@ CamBolt @6 x35 mm x22 K @ Adjuster X6

B ﬁ Cam Lock @15 mm x24 BCGY@ Bracket X2

c % Wood Dowel @8 x 30 mnx32 HSZGA@ Hinge x4
<« \Whd you need:

E %Ien ey X2 @ (E=0=  Phillips Head Sewdriver
Phillips
F @B=ry(p CamBolt@6x32mm x2

G mm@ Screw M 4.5x12.5mm x36
H % Shelf Support x4
< ‘,,Q Y Bracket x1
Foam/R P .
J &> FoamRubberPad X8 You may also need:
+ Power Dirill
Missing pars or hadware? Need assisince? + level
Contact us befar returning your ém. Vi€re hee to help! + Silicone Adhesive oraDlk
609.256.9000 » cs@modwagom + Drywall Ancharand Scews

+ Other Vdll-Mounting Hadware
PAGE 2 OF 15



*modway

Sepl

HARDWARE

Don't over
tighten £ 2 - 3 mm

@ CamBolt @6 x 35 mm x10
@® Wood Dowel @8 x 30 mm  x6

© screwM45x125mm x4

@ shelf Support x4
COMPONENTS

@ side Board Left x1

@© side Board Right x1

Don't over
tighten £ 2 - 3 mm

Step 2

HARDWARE

Don't over
@® Wood Dowel @8 x 30 mm  x12 tighten + 2 - 3 m

© screwM45x125mm x4

COMPONENTS
@ Support Board 2 x1
@ Back Board 1 x1
@ Back Board 2 x1

PAGE 3 OF 15



*modway

Step 3

HARDWARE
@ CamLock @15 mm X5
COMPONENTS
@ side Board Left x1
@ support Board 2 x1
@s Back Board 1 x1
@ Back Board 2 x1

Sep 4

HARDWARE

@ CamLock @15 mm x5

COMPONENTS

@® side Board Right

PAGE 4 OF 15



Sep 5

HARDWARE

@ SscrewM 7 x50 mm
@ Allenkey

COMPONENTS

X6

x1

@ Bottom Board

x1

Step 6

HARDWARE

@ Cam Bolt @6 x 35 mm

x8

PAGE 5 OF 15






























*modway

Alighment

PAGE 15 OF 15




